
#3A Portable System Box Contents   1 Box Total 

Product # 307   

Component                                         Quantity   Replacement # 

Frames 2 #530 

3” Hubs  2 #543 

2” Wheel bag 
Contains: (4) 2’’ Wheels, (8) 3/8’’ Washers & (4) Acorn 

Nuts 

1 #583 

#3 Hardware Bag 
Contains: (2) 6’’ Anchor Bolts, (2) 5/16’’ x 1’’ Bolts, (2) 

5/16’’ Washers, (2) Drop In Anchors, (12) Self Tap 

Screws, (2) Spring Guards, (2) Springs, (2) Plastic 

Washers, (2) Bushings, (10) Female Grommets, (10) 

Male Grommets, (22’) of Strap and (1) White Knob 

1  

 

#563 

Small Handle 1 #545 

#3 Instructions & Warranty 1  

Box Dimensions:              17’’x12’’x6’’  

Box Weight:          12 pounds 

 



Adjustable Tube #2 (AT-2) Box Contents   1 Box  
Product # 325   
Component                                         Quantity   Replacement # 

AT-2 Inner Tube  (106-1/2” long) 2 #361 

AT-2 Outer Tube (106-1/2” long)  1 #363 
AT-2 Hardware Bag 
Contains: (8) 3-3/4” ¼-20 Bolts, (8) ¼-20 Nylock Nuts 
(1) Assembly Instructions 

1 #521 

Box Dimensions:              108’’x7’’x4’’  
Box Weight:          30 pounds 
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